S T nesTem S St e e T

MFG. CO. INC.

For Serial Nos.
102,000 and Higher

Lazer Z

- -Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give
You & maximum amount of dependability and years of trouble-free
operation,

It additional information is needed, or should you require trained
mechanic setvice, contact your authorized Exmark equipment
dealer or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed,

The Serial No. plate is located on the right hand side of the
console, -

For easé of ordering and reference, we suggest that you record
the information requestad in the following identification table.

Medel No.

SeticiNo. .
Date Purchased
Purchased From

Part No. 850350



johnssj
Rectangle



60” DECK GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1® 632056 Deckwldmt, 80"...................1 43® {800294 Screw, 3/8-16x11/2............. 8
tx |632427 Deckwldmt, 80.........c.coco...... 1 43+ | 800811 Screw, 716-14x1-1/2.........8
2 [632237 Baffle widmt, Lh..cocveveeeeencnn. 1 44 (800271 Screw, 5/16<18x3/4 ... 2
3 1632235 Baffle wldmt, Rh...ccooeveeennnn. 1 451 1303498 Sheave, blade drive .13 0.d..1
4 1809012 Nut, 1/4-20 whizlock .............. 1 464 1633010 Pulley, split sheave ................ 1
S |807512 Bolt, 1/4-20 x 3/4 carriage...... 1 470 |803046 Setscrew, 5/16-18 x 1sqhdcp..1
6 |[809001 Nut, 5/16-18 whizloc .............. 26 480 (803022 Setscrew,5/16-18x5/8sqhdcp .3
7 602913 Baffle widmt, discharge.......... 1 49 1807264 Key, 1/4sqx25/8....ccn......... 1
8 |800270 Screw, 5/16-18X5/8.............. 8 50 633012 Jackshaft, deck drive.............. 1
9 1603299 Roller, antiscalp................... B 51 633388 Bracket, belt guide ................. 1
10 1809007 Nut, 3/8-16 whizlock .............. 16 [ | 52 |800300 Screw, 3/8-16x3.....cooceeeeen. 1
11 |373034 Washer, pivot ......cccoouveeunene... 6 . 53 }633014 DBracket, jackshaft................... 1
12 |603602 Bushing, roller...........cccoeee...... 6 54 1807503 Bolt, 5/16-18 x 3/4 Carr. ........ 6
13 |303327 Washer, 3/8 disc spring ......... 9 55 |513013 Housing, flange.........cccooee....., 4
14 1800807 Screw, 3/8-16x4 qQiS........... 6 56 [513012 Bearing w/lock collar & ss....... 2
15 [542608 Chute, discharge................... 1 57 1807508 Bolt, 3/8-16x11/2carr.......... 2
16 |800273 Screw, 5/16-18 X 1.....oe......... 3 ] 58 |807507 Boli,3/8-16x1camr................2
17 1804256 = Nut, 5/16-18 nyloG........co....... 2 59 632197 Strut widmt, deck Lh...............1
18 |633084 Shield, belf.........cccovveeeeenene 2 60 1632288 Strut widmt, deck Rh.............. 1
19 |323385 Knob, beltshield...........c....... 6 61 (633029 Sphericalrodend.............. -
20 1322110 Belt guide widmt.................... 1 62 (804756 Nut, 5/8-18jam.....ceceeeeeee.... 2
21 (800531 Screw, 1/2-20x1...................3 63 |800343 Screw, 5/8-11X5.ocevveeen.. 2
! 22 1800297 Screw, 3/8-16x21/4............. 7 64 1805010 Washer, 5/8 reg.spring........... 2
; 1 23 303537 Stud, belt guide...................... 2 65 1811006 Zerk, 1/4-28 straight............... 5
24 1805258 Washer-5/16stdflat............. 7 66 (632199 Pin widmt, deck strut.............. 2
25 |323417 Washer, rubber........ccooovoen.... 2 67 1804510 Nut, 5/8-18hex ...cccccovvvrnnn 3
26 833151 Spring, extension................... 1 68 (513208 Washer, disc spring................ 3
27 1632119 Arm widmt, deck idler............ 1 69 (633011 Pulley, castiron.........c.o......... 3
28 |513034 Bearing, pivot .. e 2 70 (303057 Bearing.....ccccooeeeeeeereeeeeeeenn, 6
29 (634244 Arm widmt/brg sub—assy ......... 1 71 1513186 Housing bearing..................... 3
30 603044 Bushing, idier pivot ....... J— 1 72 1513188 Spacer, bearing...................... 3
31 |811008 Zerk, 1/4-20 90deg. ............... 1 73 1513193 Seal, mech.dust..................... 3
32 |805260 Washer, 3/8 std flat................ 1 74 1808506 SnapRing.........ccceeeeeen 3
33 [804257 Nut, 3/8-16 nylock.................. 1 75 1603031 Spindle....ccceieeiiieeeeeenn, 3
34 (800299 Screw, 3/8-16x2 3/4 ............. 1 76 807008 Key, #61 Woodruff................ 3
35 (633109 Idlerpulley...cccoocovvieliieenn, 2 77 [303334 Washer, 5/16 disc spring......... 1
36 1803016 Bolt, 3/8-16 x 1 whizlock........ 1 78 (603283 Blade,20.5"sid. ........cceeenn... 3
37@® |603496 Bushing, idler........cccoovvnnn... 2 613072 Blade, notched air foil............. 3
37+ |633456 Bushing, Idler......................... 2 603661 Blade, low liff..........c.ccoevinee. 3
38® [805259 Washer, 3/8 sae flat............... 2 + |603874 Blade, muiching ..................... 3
39® (603050 Spacer, bushing..................... 2 79 |513435 Washer, disc spring................3
39« (373034 Woasher, pivot (rear idler) ....... 1 80 634242  Cutter housing complete......... 3
.40 (603805 |Idlerpuliey........ccocoeevevivee 81 804522 Nut, 5/8-11TheX ..cccvvvveevrennn. 2
4;1 633127  Belt, blade drive..........v......... 1 82 (809035 Bolt, taptite 3/8-16 x 1........... 18
42® 1633091 - Chain..............occoocovmiene. 4 83® |809007 Nut, 3/8-16 whizlock............... 16
42+ (633447 Chain..........cooooveveeeeeeeaaennn, 4 83+ 1809073 Nut, 7/18-14 whizlock............. 16

® Use these Part Nos. when ordering parts for units with Serial Numbers from 102,000 thru 114,799,
* Use these Part Nos. when ordering parts for units with Serial Numbers from 114,800 thru 114,899,
+ Requires installation of Micro-Mulch accessory for proper muiching.

+ Use antiseize on bore of pulleys.

¢ Use Pro-lock Nut Type (P/N 840022 .5 m). tube) on setscrews.



johnssj
Rectangle



60” DECK GROUP



johnssj
Rectangle



FRONT FRAME GROUP

Eﬁf' aty. || Ref. Qty.

' { Part No. Description Reg'd No. | Part No. Description Req'd
1® |632225 Frame wldmt, front ................ 1 25 1800292 Screw, 3/8-18x1........... v 3
1= 832422 Frame widmt, front................. 1 26® [808500 E-ring-5/8 ...ooveeeeeeeen 4

2 |811008 Zerk, 1/4-28 straight............... 7 26+ 1808505 E-ring-7/8 ..ooevvoeeeernnn, 4
3 1632206 Floorpan widmt...................... 1 27® | 805267 Washer, 5/8 sae flat .............. 4
4 373065 Pad, antiskid...........coc......... 6 27« | 805271 Washer, 7/8 saeflat............... 4
-5 1632324 Lever widmt, lift.................... 1 28 |633006 Rod, deck lift............c...cvoi.. 2
6 633295 Grip, liftlever.......cc........... 1 29 |804522 Nut, 5/8-11 regular................. 8
7 632219 Arm widmt, deck lift............... 1 30® (633328 Swivel, deck mount .............. 2
8 (633325 Spring, compression.............. 1 30+ (633441 Swivel, deck mount................ 2
9 |805260 Washer, 3/8stdflat............... 1 31 |805268 Washer, 5/8sidflat ............... 4
10 |804257 Nut, nylock 3/8-16.................. 1 32 1633064 Spring, deck support.............. 2
11 1808505 E-MNg ....ccoooevvoeeeverererernn. 1 33® (633046 Swivel, deck mount ............... 2
121633068 Arm, deck lift.......o...covenrnin . 2 33« (633443 Swivel, deck mount................ 2
13 |806761 Cotterpin, 1/8x3/4............ 2 34 1513649 Cap, grease..........ccooeeee.ne.... 2
14 1808284 Clevispin, 3/8x1..evvvven. 2 35 1808508 Ring, retaining .......cceeevenne..... 2
15 1633072 Pilate, deck lift..............oo........ 1 36 |513104 Bearing, balt ... 4
16 1632195 Plate widmt, deck lift.............. 1 37 |632006 Casterwldmt......................... 2
17 (633082 Bushing, lift lever................... 1 38 |804509 Nut, 1/2-13 reg heX....c........... 2
18 |633080 Bushing, liftiever.........coo....... 1 39 |805008 Washer, 1/2 reg spring........... 2
19 {213060 Bushing, strut........................ 1 40 1800339 Screw, 1/2-13 X7 1/2.un..... 2
20 1800298 Screw, 3/8-16x21/2............ 1 41 |632250 Caster wheel assy.................. 2
21 |833097 Hitch pinw/lanyard ............... .1 42 |832050 Spacer widmt, wheel.............. 2
806005 Hairpin cotter (serv. only)......... 1 43 [513009 Wheel bearing...........ccc......... 4

22 800295 Screw, 3/8-16x13/4............. 2 44 303327 Washer, 3/8 disc spring......... 12
23 (804257 Nut, nylock 3/8-16..................... 3 45 (800293 Screw, 3/8-16X11/4.............. 12
24 |809007 Nut, whizlock 3/8-16 .............. 15 46 1633001 Wheel & tire assy.................. 2
633002 Tire, 13x5.0-64 ply............. 2

633003 Wheel...oveuveeeeeeiiinnn... 2

® Use these Part Nos. when ordering parts for units with Serial Numbers from 102,000 thru 114,798,

* Use these Part Nos. when ordering parts for units with Serial Numbers from 114,800 thru 114,899,



johnssj
Rectangle


FRONT FRAME GROUP



johnssj
Rectangle



MAIN FRAME GROUP

Hardware for seat and arm rest kit
is provided with each kit.

Ref. Qty. Ref. Qty.
No. | Part No. Description Reqd. || No. | Part No. Description Req'd.
1 |523428 Track, seat (4" adjustable) ..... 1 15 1633273 Bolt, wheel 1/2-20x7/8 ......... 8
2 |543347 - Seat, w\cushion........o.......... 1 16 1633293 Rod, seat hold-up................... 1
3 |543401 Spacer, seattrack......cee......... 4 17 (800273 Screw, 5/16-18 X 1..ceunenne. 1
4 1543406 Armrestkit...........ocoooeveeennn. 1 18 |800306 Screw, 3/8-16x 5. ccvieeeeeee, 2
5 |[543407 Cushion, seat.......ccovevvreennnn. 1 19 |804252 Nut, nylock #10-24................. 2
6 543408 Cushion, backrest.................. 1 20 |804258 Nut, nylock 5/16-18................ 1
7 |543408 Cushion, ammrest (RH)........... 1 21 1804257 Nut, nylock 3/8-16.................. 2
8+ (543411 Cushion armrest (LH)............ 1 22 1807513 Screw, #10-24x1/2............... 2
9 543697 Cable, throttie......ccccoveeeeenn... 1 23 1809001 Nut, whizlock 5/16-18............. 12
10 {603336 Cable, ChoKe........ocvvevreeeenn.n. 1 24 1513762 Clip, loom (50} .....ccovveereennenne. 1
11 {632204 Frame, engine deck............... 1 25 |[303335 Plastictie (Irg)...ccccccvvrerrenneen.. 1
12 |633007 ' Wheelftire assembly .............. 2 26 |[513592 Ball, (red) throttle cable.......... 1
633008 Tire,23x105-124ply........ 1 27 1800252 Screw, 1/4-20x3/4.............. 1
633009 Wheel........oooovmeee, 1 28 1809012 Nut, whizlock 1/4-20............... 1
13 1633105 front, console.............co......... 1 29 1513658 BUMPer....ccoovivicicrrrecciieeeiens 2
14 832187 Frame, seat mount ................ 1 30 |800271 Screw, 5/16-18x3/4............. 4

* Not lllustrated



johnssj
Rectangle


FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. | | No. | Part No. Description Reqg'd.
1 |303077 Clamp, fuelline ..................... [ 11 |633297 Tank, fuel (RH)......cconn...... 1
2+ 303321 Gasket, gascap.................. 2 12 633347 Valve, fuel .......ooeeoveveee e, 1
3 [513762 Clip,loom .50 .........ccoooveune.. 1 13 [633348 Fuelling.......cccoveevicecveannn. 1
4 |303335 Plastic tie (large).................... 1 14 [633348 Spring, fueltank..................... 6
5 |513508 Cap, fueltank........eceenennn... 2| 15 |800251 Screw, 1/4-20x5/8................ 1
6 (513645 Bushing .........ccoveevvevevennnnn, 2 16 | 800271 Screw, 5/16-18 x3/4.............. 4
7 |543277 Elbow, strainer....................... 2 17 |804256 Nut, nylock 5/16.................... 6
8 (543458 Fuelline...........ccoovvvevvveenenn, 2 18 1805004 Washer,lock1/4.................... 1
Je |633023 Stud, fueltank ....................... 6 19 1805005 Washer, lock 5/16.................. 4
10+ 1633296 Tank, fuel (LH)...................... 1 20 1805256 Washer, 1/4std...................... 10

+ Use Pro-Lock, Retaining Type (Part No. 840023, .5cc tube) on stud threads going into the tank.
* Not lHustrated.
+ Used on units with Serial Numbers from 102,000 thru 114,799 only.



johnssj
Rectangle



PARK BRAKE GROUP

Ref. Qty. Ref. Qity.
No. |.Part No. Description Reqg'd. | | No. [ Part No. Description Req'd.
1 1513140 Bushing............cccooeveeieenn.. 2 17 (633268 Grip, brakelever.................... 1
2® 1543132 Spring, brake rod ................... 2|1 18 |800290 Screw, 3/8-16x3/4............... 4
2+ |633454 Spring, brakerod................... 2 19 |800282 Screw, 3/8-16x1................. 8
3 |632189 Rod, brake.......ccooceveveevennnn, 3 20 |800334 Screw,1/2-13x6................... 8
4 1632210 Lever,brake .......cocoeeveeirnn 4 21 (811006 Zerk, grease.........c.cccccvvven.... 2
5 |632217 Shaft, brake.........cceeeveeeeen... 1 22 |804509 Nut, 17213, 8
6 |632230 Bracket, brake (LH)................ 1 23 | 804525 Nut, 3/8-24.........ccooeerieene. 3
7¢ 1632232 Bracket, brake (RH)............... 1 24 1805006 Washer, lock3/8.................... 8
8 (633057 Drum,brake..........cooeneen.... 2 25 1805008 Washer, lock 1/2................... 8
@ |633058 Band, brake........cccovvvvernennn. 2 26 |805260 Washer, 3/8std..........uooee... 4
10 [633060 Spacer (short)..........o.c........ 4 27 |806761 Pin, cotter1/8x3/4................ 9
11 {633062 Spacer (long).........ccocovenen... 4 28 |806800 Pin, cotter 9/64 x1 1/2........... 2
12 |633102 Bearing, flange..........c........... 2 29 1808283 Pin,clevis3/8x2................... 4

13 1633131 YOKe.ooooeooeoceeeeeeee 4 30 (808285 Pin,clevis3/8x11/8............. 4
14 (633144 Pin, trunion.............oovuvenee.... 2 31 (809007 Nut, whizlock 3/8-16............... 4
151 |633148 Hub, wheel .......cccccoevemnnennn. 2 32 1808036 Nut, castle 1.00-20................ 2

16 1807020 Woodruff key, 5/16 x1”......... 2 SH008—Lerqgrease . reerrr ~2

¢ Not lllustrateq

t Use anti-siege on hub bore.

@ Use these Part Nos. when ordering parts for units with Serigi Numbers from 102,000 thru 114,799,
* lIse these Part Nos. when ordering parts f@r units with Serial Numbers from 114,800 thru 114,999,



johnssj
Rectangle


PARK BRAKE GROUP

-10-


johnssj
Rectangle



MOTION CONTROL LEVERS

Ref. : Qty. Ref. - Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 (303105 YOKE....oooooooooeeeieeeer 2 20 1800274 Screw, 5/16-18x11/4........... 4
2 |303327 Washer, disc spring 3/8 ........ 4 21 |800290 Screw, 3/8-16 x3/4................ 3
3 |523027 Dampener.......cocooueomeeonnn 2] 22 (800292 Screw,3/8-16 X 1ueveeveenn.... 4
4 1543017 Balljoint (RH)..coooovinronnn. 2 23 (800295 Screw,3/8-16x13/4............. 6
5 |603735 Bushing, nylon (reverse ind.). 2 240 1803022 Setscrew, 516 x5/8............. 2
6 (603737 Bolt, (neutral return).............. 2 25 |804257 Nut, nylock 3/8-16.................. 6
7 |603807 Spring, (neutral return)........... 2 1] 26 (804521 Nut, 5/16-24.......ooovevvveeee. 10
84 (809057 Bolt, shoulder 5/16 x 3/4........ 4 27 |804524 Nut, 5/16-24 (LH).................. 2
9 [603903 Spacer.........cocccooomvrerenn 4 28 1804758 Nut, jam 5/16-24.................... 2
10« {632191 Handle, motion control tH... 1 29 [805256 Washer, 1/4std...................... 2
11 1632183 Handle, motion control (RH) .. 1 30 |805258 Washer, 5/16 std.................... 4
12 |632208 Arm, pump control................. 2 31 1805257 Washer, 5/16 SAE............... 4
13 632213 Bracket, motion control (LH).. 1 32 |806753 Pin, cotter 3/32 X 1/2..cceonn.. 2
14 1632215 Bracket, motion control (RH).. 1 33 |808280 Pin, clevis 516 x 1................. 2
15 1633153 Link, pump control ................. 2 34 [809001 Nut, whizlock 5/16-18............. 4
16 [633102 Bearing, flanged ................ 4 35 |809007 Nut, whizlock 3/8-16............... 8
17 1633152 Ball joint (LH).......ocvomrea 2 36 |809012 Nut, whizlock 1/4-20.............. 4
18 (633177 Arm, control shaft .................. 2
19 1633257 Grip, motion control handle.... 2

+ Not illustrated.
¢ Use Pro-Lock, Nut Type (P/N 840022, .5mi tube) on setscrews.

*U

-1 -

se Pro-Lock, Retaining Type (P/N 840023, .5¢cc tube) on damper mounting shoulder boits.



johnssj
Rectangle



‘MOTION CONTROL LEVERS

19

-12-


johnssj
Rectangle



HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. ~ Description Req'd. No. | Part No. Description Req'd
1 1403102 Hose, high pressure............... 2 23 632201 Arm,pumpidler.................... 1
2V 1512166 Tank, hydraulic reservoir........ 1 24 1632281 Hose, low pressure (127 ........ 1
3V (513006 Head, fiter....coovovereeveeeenaln 1 25 1632282 Hose, low pressure (20 1/27) .. 1
4 1513034 Bearing, pivot........................ 2 26 1632285 Hose, low pressure (11 1/4") .. 1
§ 513187 Cap, hydraulictank................ 1 27 |632286 Hose, low pressure (47 .......... 1
6 |513211 Element, hydraulic oil filter..... 1 ‘28 |B833040 Sheave, pump .............. e 2
7 (513840 Elbow, 90° w/O-ring............... 2 29 [633044 Sheave, engine...................... 1
603921 O-Ring................ A 1 30 |633162 Belt, pumpdrive............ceo.eee.. 1
8 522217 Hose, low pressure (77).......... 1 31 1633167 Pulley, idler w/bushing ........... 1
9 |523103 Gasket, tank cap.................... 1 32 |633335 Hose, low pressure (14 1/2"y .. 2
10 |523222 Elbow, 45° (W/O-rings)........... 4 33 (634277 Arm, w/bearing sfay ............... 1
603918 O-Ring (SAE#10)................. 1 34 1800252 Screw, 1/4-20x3/4................ 2
603992 O-Ring (37° flare #8) ............. 1 35 [800294 Screw, 3/8-16x11/2............. 1
11 [523328 Motor, wheel drive.................. 2 38 800295 Screw, 3/8-16x13/4............. 1
12 (603384 Bushing, idler pivot................ 1 37 |800805 Screw, 3/8-16 X3 1/2............. 1
13 |603413 Spring, pump drive idler......... 1 38 | 803016 Screw, 3/8-16 x 1 whizlock..... 4
14 1603721 Fitting, tee (1/2° hose)............ 1 390803022 Selscrew, 5/16-18x5/8 ......... 2
15 1603722 Fitting, tee (3/8” hose)............ 1 400 (803046 Setscrew, 5M6-18x1............ 2
16 1603826 Clamp, hose (1/27)......cce....... 3 4101803050 Setscrew, 5M16-18x3/4 ......... 2
17 |603827 Clamp, hose (3/8).................. 5 42 1805004 Lockwasher,1/4.................. 1
18 |603987 Elbow, 90° 7/16-18 x 1/4-18... 1 43 1805258 Washer, 5/16std.................... 1
19 1603988 Elbow, 90° 9/16-18 x 1/4-18... 1 44 1805260 Washer, 3/8std.................... 1
20 1603989 Elbow, 90° (W/O-ring)........... v 2 45 |807263 Key, 1/4x1/d4x11/4............. 1
603923 O-Ring (SAE#4).................. w1 46 807272 Key, 5Smm x 5mm x 25mm..... 2
21 1603980 Connector, strght. (w/O-rings) 4 47 (809007 Nut, 3/8-16 whizlock............... 8
603920 O-Ring (SAE'#8).................... 1 48 1809012 Nut, whizlock 1/4-20............... 2
603982 O-Ring (37° flare #8) ............. 1 49 (811008 Zerk, 90° 1/4-28...........coc....... 1
22 1613034 Hose, high pressure............... 2 50 |800251 Screw, 1/4-20 x 5/8.................. 2
51 (603841 Pump, hydro......c.cccoevvvenenennann, 2

¢ Use Pro-Lock, Nut Type (P/N 840022,.5 mi tube) on setscrews.
V Use Teflon pipe sealant on pipe threads in reservoir & filter head.

-13-




HYDRAULIC GROUP

- 14 -



johnssj
Rectangle



ENGINE DECK GROUP

Ref. Qty. Ref.{ - Qty.
No. {.Part No. Description Reqg'd. No. | Part No. Description Req'd.
1 [213069 Spacer, strut adjustment........ 4 20+ 1633303 Baffle, engine (RH) ................ 1
2 [303335 Plastictie............ SRR 1 21 |800032 Bolt, tap 3/8-16 x3................. 2
3 [523420 Bumper, rubber......c..ccoceeens 2 22 |800252 Screw, 1/4-20x3/4................ 10
4 [543007 Spater.....ciivevvncrrricieenes 2 23 |800275 Screw, 5/16-18x11/2.......... 1
5 |602974 Cable assembly........cccceneeee. 2 24 1800292 Screw, 3/8-16x1.....cccceeeeeee. 2
6 |603610 Washer, springdisc............... 2 25¢|800819 Screw, 7M16-20x21/2........... 1
7 |632183 Guard, rear engine................. 1 26 [803035 Rivet,3/16x1/M4..................... 9

8 |633082 Bushing .....c..ceeveviereriiiieninians 2 27 [B804255 Nut, nylock 1/4-20.................. 4 |’
9@ 633343  Clutch..ocieeverccceeeecceeee i 28 1804257 Nut, nylock 3/8-16................. 2
10 633340 Spacer........cocvvveeveceverernnen, 1 29 1805256 Washer, f/dstd..................... 4
11 |634308 Shield, lift - subassembly....... 1 30 1805258 Washer, 5M6std.................. 1
12 633298 Shield, engine............ccevveenee 1 31 1804256 Nut, nylock 5M16-18................ 1
13 ]633300 Shield, lift ......cce e 1 32 1809007 Nut, whizlock 3/8-16............... 4
14 634308 Shield (LH) - subassembly..... 1 (1 33 1808012 Nut, whizlock 1/4-20............... 8
16 |633301 Shield, heat........................... 1 34 1633396 Clip, loom 56 ........ccnevee.... 1
16 |633305 Baffle, engine (LH)................. 1 35 |603609 Bushing, clutch keeper........... 1
17 633337 Shield, muffler...................... 1 36 (809075 Screw, M6 x 1.0mmx 10mm. 4
18+ 1634310 Shield (RH) - subassembly .... 1

19 |523285 Clip, shield..........cccoeevvernnnnnn. 2

* Not [Hlustrated.
¢ Use Pro-Lock , Nut Type (P/N 840022, .5ml tube) on clutch bolt.

-15-



johnssj
Rectangle



o
S
Q
o
o
X
Q
m
o)
w
=
)
Z
i

-16-



johnssj
Rectangle



ENGINE DECK GROUP (con't.)

Ref. ' ’ Gty, Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 1303327 Washer, spring disc 3/8 ......... 5 13 |633173 Belt, mule drive...................... 1
2V 1403124 Elbow, 3/8 NPT.....coocvevennn... 1| 14 [634272 Arm, idler sub assembly......... 1
3 1513034 Bearing.........ccocoveveeeeeren... 2 15 |800294 Screw, 3/8-16x11/2............ 2
4v |543232 Nipple, pipe 3/8 NPT.............. 1 16 | 800295 Screw, 3/8-16x13/4............. 5
5V (543233 Cap, oil drain 3/8 NPT ........... 1 17 {800299 Screw, 3/8-16x23/4.. .......... 1
6 |603050 SpPacer.......cveecevcereernnn 1 18 |800805 Screw, 3/8-11x31/2............. 1
7 1603384 Bushing .........cecoeevevevreceenens 1 19 804257 Nut, nylock 3/8-16.................. 1
8 603402 Spring, muleidler.................. 1 20 1805258 Washer, 5/16std.................... 1
9 (603496 Bushing......ccoceevereenneee. 2 21 1805260 Washer, 3/8std...................... 3
10 [603805 Pulley, idler........c..covvvvveenn... 1 22 |808007 Nut, whiziock 3/8-16............... 10
11 {632172 Am, idler......eeeeeeeeennn.. 1 23 1811008 Zerk, 1/4-20 (90%)................... 1

12 1633166 Pulley, idler..............coven...... 1

V Use a Teflon Pipe Sealant or 'equivalent on threads.

-17 -



johnssj
Rectangle



DECALS

[Fo7eE

ACAUTION

ALLDW ENGINL
1 L FOR 2
MIMYIES NEFORE
REFUELING

1

E43T3%

ADANGEH wl;l%l j AWAHNING nue
BATTERY CONTAINS SULFURICTCTD, AVOID CONTACT ©OR USE BOOSTER CABLES OR ADJUST POST CONNECT-

) O kb AND ALWAYS SHIELD EYES, FACE, SKIN AND CLOTHING IONS WITHOUT PROPER TRAINING, IN EVENT OF AN
o o1 TRAT it PR e FROM BATTERY. CIGARETTES, FLAMES DR SPARKS ACCIDENT FLUSH WITH WATER AND CALL A PHYSICIAN
— COULD CAUSE BATTERY TO EXPLODE. DO NOT CHARGE  IMMEDIATELY. KEEP OUT OF REACH OF CHILDREN,
2
9
00 NOT yo fasans ) DAIVE WHEEL RELEASE
WITHOUT GUARD .
MPLACE O "
10
FAST
MYDRMLC O MTSERYOR ]
AP DY MCHRL 8 SAL YW
LY !e Tok oF harng
-+
v O 1
OPEN BELT DRIVE!

STOP ENGINE BEFORE
REACHING UNDERNEATH

o
THROTTLE
;—J KEEP ALL PEOPLE OUT

4 14
- 13 15
Q&Tﬂl”ﬂ"ﬂlﬂf @m @ & VRN 116 fé
' 5 16 pronr T 25 on ¥
17 BRAKE
[ s |
DANGER b - ey, TG
KEEP HANDS and FEET AWAY Tk wieies =2e
ROLLERS SHOULD MAINTASM ‘ll':lf::.:ll oy
18 v
Ref. Qty. Ref, Qty. i
No. | Part No. Description Req'd. { | No. | Part No. Description Req'd.
1 303293 Decal, 2-Minute Cool .............. 2 14 1543631 Decal, Throtfle..........voevveve 1
2 |303481 Decal, Carbon Monoxide......... 1 15. |543774 Decal Danger ..........cooo....... 1
3 |303508 Decal, Discharge Warning....... 1 18 613050 - Decal, Commercial 60 ............ 1
4 1303517 Decal, Belt Drive Warning....... 1 17 |633313 - Decal, Warning............c.cco...... 1
5 [303520 Decal, Tri-Vantage................. 1 18 (633314 Decal, Anti-Scalp.........coc........ 1
6 403005 Decal, Danger........cccooevveenrn.o. 2 |'[ 19 |633344 Decal, Belt Routing................. 1
7 [H13739 Decal, Ignition.......ccooveveene. 1 20 (633345 Decal, Deck Height................. 1
8 1513742 Decal, NoStep.....cccovveenne.... 2 21 |633348 Decal FuelValve...o.............. 1
9 |5613747 Decal, Battery.............cooooo.e. 1 22 1633350 Decal, Lazer Swash ............... 2
10 [513748 Decal, Guard {Caution)........... 1 23 633354 Decal, Motion Controi............. 2
11 513830 Decal, Hydraulic Tank............ 1 24 |633390 Decal, Instructional............... w1
12 |513928 Decal, Drive Release............ 1 25 [633391 Decal, Brake........oooooovevennnn, 1
13 |543626 Decal, Blade Engagement...... 1

-18 -



johnssj
Rectangle



ELECTRICAL GROUP

Engine Starter

Ref. Qty. Ref. - Qty.
No. |Part No. Description Reg'd.]) | No. | Part No. Description Req'd.
1 632221 MHoldown widmt.-battery........... 1 19 | 816001 Fuse-20 amp.......coooemmiiennnnn 2
2 | 803479 Battery-12V manifold................ 1 20 | 833111 Switch-drive lever................... 2
3 | 804256 Nut, 5/16-18 nyloC......ccceeuennirne 2 21 | 303287 Plastictie (smail)...........cee 5
4 | 633307 Cable-battery (-) 40"......coceneeen. 1 29 1| 543316 Module-safety interlock............ 1
5 | 543391 Insulator-battery..........coceeereeen 1 23 | 513782 Clip-loom 50 1
8 | 633306 Cable-starter (+) - SO 1 24 | 800254 Screw, 1/4-20X17 ..ciiniiiiinnne 1
7 | 800282 Screw, 5/16-18XT . ..occeiiiinne 1 25 | 543070 Switch-ignition w/ Keys....cc.ore. 1
8 800271 Screw, 5/16-18x3/4......cccoeeevrn. 2 26 | 513374 Meter- engine hours................. 1
9 809001 Nut, 5/16-18 whizlock...............4 27 | 543018 Switch- blade w/ nut.................1
10 | 523415 Spring- seat sWitCh........cocoeceven 1 28 | 833396 Clip- loom B8.........cocniiinen 3
11 | 522424 Spring mount widmt................ 1 29 | §33110 Swiltch- brake........oceeiniviiinnes 1
12 | 800252 Screw, 1/4-20x3/4.......coccievin 8 300 | 633284 Hamess-WIlNg........cocveereeienees 1
13 | 809012 Nut, 1/4-20 whizlocK................. 9 31 | 303335 Plastictie (1arge).........coccocuenee 2
14 | 603511 Keys, ignition.......coverevenenss 32 | 323229 Clip-loom .38 1
15 | 513152 Switch- seaf......ccovmvmvecsinnnnne 1 33 | 513075 Swilch- 12v solenoid..............1
16 | 513180 Actuator, seat switch................. 1 34 | 523281 Cable- battery (+) 30"............... 1
17 | 803028 Screw, #10-24x5/8............ccvne. 3 35 | 543383 Insulator, solenoid (+).............. 3
18 | 623181 Plate-tapped.......cccmveriinnien 4 36 | 543084 Wire- starter solenoid.............. 1

0 Use dielectric grease on all wiring harness conneclors.

-19-



johnssj
Rectangle



ELECTRICAL DIAGRAM

PH MOTION CONTROL SWITCH RISES BEﬁgATEEY SEAT ENGINE
2-tod NEGATIVE SHITCH
TERMINAL = GROLN
: o
"\QZ, g 85E & Vﬁ

< % = & e
SAFETY INTERLOCK C%)\B j T‘/}— — _ b4 b
T (\v_ 1 [}

7 =
Ii l
-I—_ I I
; - |
Ny |
s = -
5§§§§' H
[l
5
=1
= BRAKE. SYITCH
IGNITION SYTTCH ELECTRIC LH MOTIDN
_ QLT CINTROL SWITCH CLUTCH
e>) 1) SKITCH
HOURMETER '

{DNNECTORS ARE VIEWED FRIM WIRE END.

-20-



johnssj
Rectangle



NOTES

-21-



johnssj
Rectangle


NOTES

.22.



johnssj
Rectangle



i
|

SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

MICRO-MULCHING ACCESSORY

EXMARK MFG. CO. INC.
INDUSTRIAL PARK BOX 808
BEATRICE, NE. 68310

ALL RIGHTS RESERVED

LAZER Z

EXPLORER
| EXPLORER II
TURF RANGER
TURF TRACER HYDRO
VIKING
VIKING HYDRO
METRO
SELF STEERING SULKY
TURF RAKE

. GRASS CATCHER

PART NO. 850350
(402) 223-4010
FAX (402) 2234154

PRINTED IN U.S.A.

k. O

MFG. CO. INC.




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 


